
Item # Description Quantity 
1 Leaf Spring Flip Kit Axle Pad Assembly 2 
2 Leaf Spring Flip Kit Plate 2 
3 5/8”-18 U-Bolts 4 
4 5/8”-18 Tall Hex Nuts 8 
5 5/8” Flat Washer 8 
1 Leaf Spring Frame Notch Assembly, LH and RH 2 
2 Rear Axle Jounce Bumper 2 
3 Frame Notch Cut Template 1 
4 Frame Notch Hardware Kit  1 

1 Leaf Spring Frame Notch Assembly, LH and RH 2 
2 Rear Axle Jounce Bumper 2 
3 Frame Notch Cut Template 1 
4 Frame Notch Hardware Kit  1 
5 Instructions 1 

Hardware Kit - Frame Notch Bracket Kit 
Part Number Description Quantity Check 

200078 Frame Notch Bracket Hardware Bag 1 
950042FS 7/16”-20 x 1-1/4”L Hex Head Bolt 11 
960050FS 7/16”-20 Nylock Nut 11 
970042FS 7/16” SAE Washer 22 
980035FS 3/8”-24 x 1-1/4”L Hex Head Bolt 4 
960032FS 3/8”-24 Nylock Nut 4 
970023FS 3/8”-24 SAE Washer 8 
960033FS 5/16”-18 Nylock Nut 2 
970027FS 5/16” SAE Washer 2 
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